


NO. Part NO. Description Description in English [#t&EQty |W#&Price| #%iFRemark
1 [XT50GY-1105000002 AR R. COVER, FUEL TANK )
2 |6GB/T5789-1986 UEFEME X 20 BOLT M6X20 5
3 |GB/T845-1985 [ BORET SCREW ST3.8X 12 1
4 |JB608. 1-99 B CUP )
5  |XT50GY-1105000001 JETMAR Y E L. COVER, FUEL TANK |
6 |GB/T845-1985 H BORET SCREW ST3.8X12 1
7 |GB/T5789-1986 HZHEM6 X 16 BOLT 5
8 |GB/T96. 1-2002 6 WASHER 6 2
9 |XT506Y-1600000002 AT 22 e 2 CUSHION 1
10 |XT50GY-1208010000 JHIA it COVER OF FUEL TANK |
11 |XT50GY-0300000000 A FUEL TANK ]
12 |XT506Y-0304000000 AR TR 44 SWITCH ASSY, FUEL TANK 1
13 [XT506Y-1600000004 M ©5X ©8.5 FUEL TUBE®5X ®8. 5 )
14 |6B/T5789-1986 WRFAME X 20 BOLT M6 X 20 9
15 |GB/T96. 1-2002 #76 WASHER 6 9
16 [XT506Y-1600000001 YAt CUSHION 9
17 |GB/T947-1988 HEETM6 X 16 BOLT M6x16 4
18 [XT506Y-1600000013 [l CUSHION 4
19 [XT506Y-1101000002 ATHR R. SIDE COVER )
20 |XT506Y-1101000001 ZE R L. SIDE COVER 1
21 |XT50GY-1600000013 g CUSHION A




22 |GB/T947-1988 HEETME X 16 BOLT M6 16 4
23 |6B/T5789-1986 WEFEM6 X 16 BOLT M6x16 3
24 |XT506Y-1108010000 et RR. FENDER ]
25 |GB/T947-1988 H2ATM6 X 16 BOLT M6 X'16 4
26 |XT506Y-1600000013 [ CUSHION 4
27 |XT506Y-1101000002 At R. DECK COVER )
28 |XT50GY-1101000001 ZeZe e L. DECK COVER )
29 [XT506Y-0501000007 #h2. 75-21 TYRE )
30 |XT506Y—-0501000008 M iR INNER TUBE )
31 |XT506Y-0501000000 | HU%E FRONT WHEEL 1
32 |XT506Y-0501030000 WA Ui By DISK CONTROL )
33 [XT506Y-0501030001 W A DISK CONTROL )
34 |XT506Y-0501000001 [HIE BUSHING OF FRONT WHEEL 1
35 |XT506Y-0501031000 RS ARTTHMOMETER 1
36 |XT506Y-0501000002 (IR HES FRONT WHEEL BUSHING 1
37 |GB/T6187.1-2000 INAIVEZETH AR REML2 - [HEXAGON BOLT M12 1
38 [XT506Y-0501035000 TR P INSURANCE PTECE 2
39 |6B5787-86 YOS B[] 7 M8 X 20 BOLT ~OF DISK BRAKE| 4
40 |GB/T5789-1986 N SR TR FEMB X 35 HEXAGON BOLT M8X 35 9
41 |GB/T5789-1986 HEFEMS X 16 BOLT M8X 16 9
42 |XT50GY-1000000000 JRE A SEAT CUSHION )
43 |XT50GY-1103000000 Ee TAIL COVER |




44  |XT50GY-1600000013 HJg| CUSHION 1
45 |GB/T96. 1-2002 HI6 WASHER 6 1
46 |GB/T947-1988 H24TME X 16 BOLT M6X16 1
47 |6B/T5789-1986 BEFEM8 X 70 BOLT M8X50 9
48 |GB/T6177. 1-2000 EEEMS NUT M8 2
49 |XT50GY-1400000000 ERYES REAR RACK 1







NO. Part NO. Description Description in English ¥EQty | #&Price 7 Remark
1 |XT50GY-1213000000 |MIW\ HORN 1
2 |XT50GY-1210000000 |H-FEXELKIF K PARKING ~ DETERRENT  FLAMEOUT 1
3 |GB/T5789-1986 HEARME X 12 BULT M6X 12 1
4 |GB/T93-1987 By WASHER 1
5 |XT506Y-1208000000 |HLIJ8I IGNITION LOCK 1
6 |GB/T818-2000 BRETM5 X 8 SCREW M5X 8 9
7 |XT50GY-1208020000 |BHAL KEYS 2
8  |XT50GY-0705000000 | 4% WIRING HARNESS 1
9  [XT50GY-1203020000 |5 % a1k RR. TURNING LIGHT 1
10 [GB/T6177.1-2000  |W&KEM14 NUT M14 4
11 |XT50GY-1203020000 |J&%s AkT RR. TURNING LIGHT 1
12 |XT50GY-1203010000 |Fi%% [AkT FR. TURNING LIGHT 1
13 [XT50GY-1800000014 |fif%% [ak] Sz 48 BRACKET, FR. TURNING LIGHT 1
14 |GB/T5789-1986 HEFEM6 X 25 BULT M6 X 25 2
15  |XT50GY-1203010000 |Fi%E mkT FR. TURNING LIGHT 1
16 |XT506Y-0706010000 |#EUidhs RECTIFIER ASSY 1
17 |XT50GY-0706030000 |/ HIGH VOLTAGE WIRE ASSY 1
18  |XT50GY-0706040000 |4k Fis RELAY ASSY 1
19 [GB/T5789-1986 WEFAM6 X 16 BULT M6X 16 1
20 |GB/T5783-2000 BRFEM6 X 25 BULT M6X 16 9
21 [XT506Y-0705010000 |PRE%Z PROTECTOR 9
22 [XT50GY-0706020000 | K% ASSY 1
23 |XT506Y-1206000000 |64 FLASHER 1




24 |GB/T6170-2000 e SSal(s NUT M6 2
25  |XT50GY-1202000000 |FEXT TAILLIGHT 1
26 |GB/T5789-1986 BEAEM8 X 20 BULT M8X 20 1
27 |XT506Y-1800000008 |72 BRACKET RR. LICENSE PLATE 1
28 |GB/T5789-1986 BE M8 X 20 BULT M8X 20 1
29  |GB/T6170-2000 BREREMS NUT M5 1
30 |XT50GY-1217000000 |5 528 RR. REFLECTOR 1
31 |GB/T6170-2000 B2 REMG NUT M6 2
32 [XT50GY-1112010000 | }# i <7 48 License packing block 1
33 |GB/T5789-1986 BEARM6 X 20 BULT M6 X 20 2




ﬁﬁ
._l'r\ﬁ.ll._ P)

d'ano 64 g5

61

53
& 54

1 52
y



NO. Part NO. Description Description in English [#(&EQty | #ifPrice £V ERemark
1 |GB/T6177. 1-2000 i EEM6 NUT M6 2
2 |XT50GY-1800000016 |45 R348 GRILLE. R 1
3 |[XT506Y-0600000000 |4 VEHICLE FRAME 1
4 |GB/T5789-1986 iRk BOLT M8X40 9
5 |XT50GY-0603020000 |41 Hifil FRONT FOOTREST . R 1
6  |XT50GY-0603010001  |Fi%h PIN 2
7 |XT506Y-0602020000 |41 )5 A RR FOOTREST .R 1
8 |GB/T97.1-2002 2 H6 WASHER 6 1
9  [GB/T91-2000 TF 452X 16 COTTER PIN 2X16 1
10 [GB/T6177. 1-2000 U2 RIM6 NUT M6 2
11 |XT506Y-1800000016 | /=5 MK GRILLE. L )
12 [GB/T6177. 1-2000 U2 RIMS NUT M8 2
13 |GB/T5789-1986 HEFEMB X 110 BOLT M8X 110 9
14 |GB/T5789-1986 Iz BOLT M8 X 40 9
15 |XT50GY-0603010000 |/ i i FRONT FOOTREST . L 1
16 |XT506Y-0603010001 |l PIN 9
17 |XT506Y-0602010000  [Zc)mf A RR FOOTREST . L 1
18 |GB/T97. 1-2002 6 WASHER 6 1
19 |GB/T91-2000 JT 1452 X 16 COTTER PIN 2X16 )
20 |GB/T91-2000 JFH#H2 X 16 COTTER PIN 2X16 9
21 |GB/T6170-2000 URREMS NUT M8 9




22 |GB/T93-1987 GHERT WASHER 8 5
23 |6B95-85 T8 WASHER 8 9
24 |GB/T6187. 1-2000 F B R BEM1 4 NUT M14 1
25  |XT50GY-0605000001  |& M iRFEME X 28 BOLT M8X 28 2
2% XT50GY-1800000003 S EIM14 X 225 SHAFT REAR FORK M14 X225 1
27 |XT506Y-0605000000  |[EIAEAT TORQUE LINK COMP 1
28  [XT506Y-0602000000 |/AFX REAR FORK 1
29  [GB/T6187. 1-2000 A REMLO NUT M10 4
30 [XT506Y-0801010000 |5 RR. ABSORBER 1
31 |GB/T5782-2000 HEFRML2 X 65 BOLT M12X 65 1
32 |GB/T5782-2000 2 FEM12 X 80 BOLT M12X 80 1
33 [XT50GY-1800000013 [ CME4e 1 ROCKER 1 1
34 |GB/T5782-2000 2 FEM12 X 90 BOLT M12X 90 1
35  [XT50GY-1800000013 | CMELE T ROCKER II 1
36 |GB/T5782-2000 HEFRM12 X 80 BOLT M12X 80 1
37 |XT50GY-1109020000 |k CHAIN CASE 1
38 |GB/T5789-1986 HEFME X 10 BOLT M6X 10 4
39 [XT506Y-1600000008  [HESE CHAIN CUSHION 1
40 |XT50GY-0503000000  [HEAS CHAIN 1
41 |GB/T5789-1986 M6 X 10 BOLT M6 X 10 4
492 |XT50GY-0905010000 | R4=EsH 4 4F PEDAL ASSY. , BRAKE 1
43 |XT506Y-1703000003  |[FIf7 55 RETURN SPRING 1




44 [XT506Y-1209000000  |Jm BT IFK SWITCH BRAKE LAMP 1
45 |XT506Y-1703000004  |[JFIRH#HHE SPRING BRAKE SWITCH 1
46 |GB5783—86 /N FHERERNE X 25 HEXAGON BOLT M6 X 25 1
47 |XT50GY-0111050000  |[EE3IFF STARTING ARM COMP 1
48 |XT50GY-1800000003  |HIZHHLAT ROD ASSY. BRAKE 1
49 |XT506Y-0111040000  [ZZAHAF GEARSHIFT PEDAL 1
50  |6B5783—86 NHERAEM6 X 20 HEXAGON BOLT M6X 20 1
51 |GB/T6187. 1-2000 BEEEM10 NUT M10 1
52 |XT506Y-1703000002  |H4%4r5E SPRING OF SIDE STAND 9
53 |GB/T6170-2000 IR RIM10 NUT M10 )
54 |XT506Y-0603020001  |H-4% [ ik BOLT OF SIDE STAND 1
55 [XT506Y-0603020000  |F-4% SIDE STAND )
56 [XT506Y-0502000008 [P/ INNER TUBE ]

XT506Y-0502000007  |*e/i4. 10-18 TYRE )
57 |XT506Y-0502000000  |/F%e REAR WHEEL )
58 [XT506Y-0502000002  [/iATE% BUSHING. L 1
59 |XT506Y-0502000003  |fiHTE BUSHING. R 1
60  |XT506Y-0502000001  |/ri%eAl BUSHING OF REAR WHEEL 1
61 |XT506Y-0502050000  |WHEL: ADJUSTER, = CHAIN 9
62 |GB6187-86 PNAE LT AR RIMI4  |HEXAGON BOLT M14 1
63 |GB6187-86 PNPIVE LT A BURBIMS  [HEXAGON BOLT M8 4
64  [XT506Y-0502000004  |#E%EJ1420X 58 SPROCKET WHEEL PTECE 1




65

XT50GY-0502042000

il i B

SHOE COMP, BRAKE

66

XT50GY-0502041000

Ja B

PANEL COMP. BRAKE







NO. Part NO. Description Description in English ¥EQty | #&Pricel| #57FRemark
1 [XT50G6Y-0113000000 Heh s CARBURETOR 1
2 |6B/T5783-2000 INFAERAENE X 30 HEXAGON BOLT M6 30 4
3 |XT506Y-0101020001 A H GASKET 1
4 [XT506Y-0101020002 EoEn GASKET 1
5  [XT50GY-0101020000 WAE INTAKE PIPE 1
6  [XT50G6Y-0100010000 KAEZE SPARK PLUG 1
7 [XT506Y-0100000000 KN ENGINE 1
8 |GB/T16674-1996 7N FAVE 2L THTEAEM6 X 28 HEXAGON BOLT M6 X 28 2
9  |XT50G6Y-0103000035 R LEFT CRANKCASE REAR COVER 1
10 |GB/T16674-1996 Ly BOLT M6X16 1
11 [XT506Y-0403010000 R i CONNECTION, EXHAUST 1
12 |XT506Y-0403000002 WA VENTILATE CANNULATION 1
13 IXT50GY-0404000000 b1 ATR FEED CONTROC VALVE 1
14 IXT50GY-0403000000 B[] %] AIR FEED CONTROC VALVE 1
15 [XT50GY-0403000001 B AIRPROOF CUSHION 1
16  [XT506Y-0400010000 HE VENT-PIPE 1
17 |6B/T97. 1-2002 6 WASHER 6 2
18 |GB/T818-2000 BRET SCREW M6 X 10 9
19 |XT506Y-0400010001 eI COVER, MUFFLER 1
20 |GB/T923-1988 i AR RIMG CASING NUT M6 2
21 |XT50G6Y-0400000001 HEA 3 B GASKET, EXHAUST OUTLET 1




22 |XT50GY-0400020000 P MUFFLER ASSY, 1
23 |GB/T5789-1986 R BOLT M8X 35 1
24 |GB/T5789-1986 i BOLT M8 X 16 2
25 |GB/T97. 1-2002 #)78 WASHER 8 2
26 [XT50GY-0202000000 AET R CLIP OF AIR FILTER 1
27 [XT506Y-0200000000 ST A AIR FILTER )
28 |XT506Y-0200000001 WA VENTILATE CANNULATION 1
29 |6B/T5789-1986 BRHEM6 X 12 BULT M6 12 9
30 [XT50GY-0601030000 HURZE BATTERY TRESTLE 1
31 |XT50GY-1600000009 Gt ENLACE BAND 1

1

32

XT50GY-0704000000

E i (12V 6. 5AH)

BATTERY (12V 6. 5AH)







NO. Part NO. Description Description in English EQty | i #gPrice £ Remark
1 Ixt506v-1216000000 |F7 /1A RIGHT REFLECTOR )
9 |XT50GY-0802010000 |HIZc¥liE= & FRONT LEFT ABSORBER ASSY 1
3 [XT506Y-1216000000 |ZC ST A LEFT REFLECTOR 1
4 [XT506Y-0802020000 |HUAT¥kE AT FRONT RIGHT ABSORBER ASSY 1
5 [xT506Y-1800000011 |HFRELK BRACKET OF CABLE COMP 1
6 [XT50GY-0802040000 | FIEEHR STEERING COLUMN 1
7 IXT506Y-0802030000 | LIkAZAR UPPER BRACKET, FR.FORK 1
8  |XT50GY-1107000001 |Hr+4¥e i FRONT FENDER 1
9 |GB/T947-1988 HBEIM6 X 35 BOLT M6 35 3
10 [XT506Y-1800000004 |HI4=ieM 35 UNDER BRACKET OF FENDER 1
11 |XT50GY-1800000005 | HIF=Je -3¢ UPPER BRACKET OF FENDER 1
12 |6B308-79 TRIR4. 763 UPPER BALL 4. 763 10
13 |XT50GY-0802041004/5| I H#iMi UNDER COVER BEARING BOEWL 9
14 |XT50GY-0802041006,/7| L 4N UPPER COVER BEARING BOEWL 9
15 |XT50GY-0802041003 | [ #& i 48 b2 1f NUT, ADJUST 1
16 [X15067-0802041002 |T2 WASHER 1
17 |XT50GY-0802041001 |Jis'EH&k} LOCK NUT 1
18 |XT506Y-0904010000 |Zc/nitleE MIRROR LEFT 1
19 [GB/T5782-2000 INFHARFENS X 35 HEXAGON BOLT M8X35 4
20 |XT506Y-0802010001 |/ AL KT HOLDER, HANDLE BAR 9
21 |XT506Y-0904020000 |A1)5PlBL MIRROR RIGHT 1




22 |XT506Y-0908010002 |/t LEFT HANDLEBAR 1
23 |XT506Y-0908000001 |/ 4L HANDLE BAR 1
24 |XT50GY-0901000000 |3 &4esk CABLE ASSY. CLUTCH 1
25  [XT506Y-0907020000 |/ 3% SWITCH OF LEFT HAND 1
26 [XT50GY-0908000003 |ZFfifii YARD GRASS FABRIC 1
27 [XT506Y-0908000002 |1 PAN, CROSS BAR 1
28  [XT506Y-0908020000 | THE RIGHT GRIP 1
29  [XT50GY-0906020000 |47 4t FF % SWITCH OF RIGHT HAND 1
30 [XT506Y-0902000000 |14k THROTTLE CABLE 1
31 |XT50GY-1800000020 | N2zl CUSHION, UNDER 2
32 |XT50GY-1800000017 |34 %4 BRACKET, COVER (R) 1
33 |XT50G6Y-1800000019 | F-2znh 8 CUSHION, UPPER 2
34 [GB/T947-1988 FLSLIZETME X 16 SCREW M6 X 16 3
35 |XT50GY-1600000012 |5 /5H CUSHION 3
36 |XT50GY-1102000000 | K47 COVER, HEADLIGHT 1
37 |XT50GY-1201000000 |Fi kAT HEADLIGHT 1
38  |GB/T818-2000 BEATM5 X 12 SCREW M5 12 1
39 |GB/T6170-2000 R RFM6 NUT M6 1
40 |XT50GY-1600000012 |5 fketh CUSHION 3
41 |GB/T947-1988 FLSLUZETME X 16 SCREW M6 X 16 3
42 |GB/T5789-1986 V2 MEFENM6 X 12 BULT M6X 12 1
43 [XT50GY-1800000007 |3k K748 BRACKET, COVER, UNDER 1




44 [XT50GY-1800000018 |3k A= %8 BRACKET, COVER (L) 1
45 [XT50GY-1300000000 |{%#% METERS 1
46 |GB/T5789-1986 HEFEM6 X 20 BULT M6 X 20 2
47 |GB/T6177.1-2000 2 BEM6 NUT M6 1
48  |XT50GY-1606000000 | HLFEZ #chh 2k CABLE COMP, INNER 1




